GIFU SHELLAC MANUFACTURING CO., LTD.
1-41, HIGASHIUZURA, GIFU 500-8618 JAPAN
TEL:81-58-272-0831 FAX:81-58-272-0704

GIFU SHELLAC MFG.

MANUFACTURER : GIFU SHELLAC MANUFACTURING CO., LTD.

PRODUCT NAME : HIGH FLAT XC-25, HIGH FLAT XE-14

DATE : April 24, 2008

SUBJECT : CERTIFICATE FOR HEAVY METAL ELEMENT CONTENT

Our products don’t contain at all as the raw material, and there is no possibility to mix in the
manufacturing process about the following ‘Heavy Metal Element .

TEST TERMS Content | Instrument Detection Limit
Cadmium and cadmium compounds (Cd) ND ICP-OES 2ppm
Lead and lead compounds (Pb) ND ICP-OES 2ppm
Mercury and mercury compounds (Hg) ND ICP-OES 2ppm
Hexavalent chromium compounds (Cr®*) ND UV-VIS 2ppm
Polybrominated Biphenyls (PBBs) ND XRF 1lppm
Polybrominated Diphenyl ethers(PBDES)?% ND XRF 1lppm

2%¢As Bromine (Br) .

Thank you.

Yours faithfully

JUNSUKE MATSUE

Quality Assurance Dept.
GIFU SHELLAC MFG CO., LTD.
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CLIENT . GIFU SHELLAC MFG. CO.LTD.

ADDRESS . 1-41 HIGASHIUZURA GIFU-SHI GIFU JAPAN

SAMPLE DESGRIPTION : WAX DISPERSION Lot No. 011549

CLIENT REF.NO :

SAMPLE RECEIVED . 2008/12/03

TESTING DATE . 2008/12/05 TO 2008/12/12

TEST SAMPLE(S) : THE ABOVE SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED
BY/ON BEHALF OF THE CLIENT,

SHEE i
LEOEHITEELVRESINEL-,

TEST METHOD(S) : ALL THE TESTING REGARDING TO 6 SUBSTANCES IN ACCORDANCE WITH
RoHS DIRECTIVE ARE BASED ON IEC62321/FDIS.

SHE OTHER CHEMICALS ARE TESTED BY EACH APPROPRIATE METHOD.
PLEASE REFER TO ATTACHED PAGE(S)
RoHSIER THESN 26 E O 2T IZIEC62321 /FDISIZE S NTERLELT-,
%hu%m@%%ﬁtcurw%hthﬁﬁﬂﬁﬁﬁﬁﬁiﬁM$u;
TROA—DDRAEREEZSERLEYT,

TEST RESULT(S) :  PLEASE REFER TO ATTACHED PAGE(S)

SHER TROR—TOSFERECSBEALET,

Kuniyuki Goto / Laboratory
SGS Far East Ltd.,Green Testing Center
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TEST RESULT(S) AND METHOD(S)

TEST ITEM(S) UNIT __ RESULT METHOD INSTRUMENT MDL

CADMIUM(Cd) ppm N.D. Microwave digestion(HNO;) ICP-OES 2

LEAD(Pb) ppm N.D. Microwave digestion(HNO3) ICP-0OES 2
Microwave/HPV/digestion(HNO5+HF) _

MERGURY(He) ppm ND. /Thermal decomposition IGP-OES 2

CHROMIUM VI(Cr(VD) ppm ND. Alkali extraction UV/VIS 2

NOTES: UNIT: ppm = mg/kg, RESULT: N.D. = Not Detected, MDL.: Method Detection Limit
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% 70—Fv—k/ MEASUREMENT FLOW CHART

DEESRATAEBIZE LTI, HHERL LTV ET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
2)BIEE: Name of the person who made measurement: 3,1 3X[& Fumitaka Maruyama
BIEFES: Name of the person in charge of measurement: XA SE8L Yukihiro Ouchi

| huT 424 - F#{#/ Cutting*Preparation |

!

I FEE/ Sample measurement |
Cd. Pb, Cr | He
HEHERICKLBRARRA/O00—0/ BF HABERICECEERAR(TIO0VI—T/ BE
N RER) FARRIZKDEES AR/ DREBR/ BRIP)I-LHEE/ MEVSAE/
Decomposition under closed(Microwave/ HPV/ Decomposition under closed(Microwave/ HPV/
open system by suitable acid for each sample Furnace) system by suitable acid/ thermal
matrix. condition for each sample matrix.

v v
A18/ Filtration |—

v

| &%/ Solution | | 7%i&/ Residue |

| 7ZILHV)iERL/ Alkali fusion |

— v

| ICP-OES, ICP-MS, CV-AAS |
¥ E/ Sample Material B8/ Acid
&, 8, 7)LS=ry L, ¥/ Fe, Cu, Al, Solder Fok, THER, 16EE, DBk BEHEKIE/

Aqua regia, HNO3, HCI, HF, H,0,

#S A/ Glass THEk, 2 vBk/ HNO,, HF
&, A, /ATTU L, ES3vH/ Au, Pt, Pd, Ceramics E 7K/ Aqua Regia
iR/ Ag FHES/ HNO,
g/ Plastics WhEs, MEME KR, I4BE, 8BS/ H,S0,, H,0, HNO,, HCI
F Db/ Others Z DB Any acid
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#EI70—Fv—k/ MEASUREMENT FLOW CHART

DAIFEE: Name of the person who made measurement: 1L 3T Fumitaka Maruyama
2AIFEFESE: Name of the person in charge of measurement: AP =E8) Yukihiro Ouchi

Cr(VD) HyT42% - TH#A{H/ Cutting*Preparation

A 4

=/ Sample measurement

A 4

ABERICHECE=7ZIVAY/ BKIZKSHEH.,
HLAE LT OERICEZ B RNE
Extraction by alkaline solution/ hot water, or
treatment with Fe co—precipitation for each
sample matrix.

A 4
#1518/ Cooling*Filtration

v

ST AN AT - pHER R/
Add diphenylcarbazide+ pH adjustment

v v
UV/VIS, ICP-OES
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SAMPLE IMAGE

<END>
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Report on XRF Analysis

Client : GIFU SHELLAC MFG. CO.,LTD.
1. Sample description

Sample received: 2008/12/03

Testing date  : 2008/12/04

Sample name : WAX DISPERSION

Date = "2008/12/15"
Job_No = "JP/2008/120184"

Lot No. 011549
Order No.
2. Test result(s)
Lead Mercury Cadmium Chromium Bromine

Pb = “NA" Hg = IINAII Gd SZ HNAII Cr = IlNAII Br =n_n

["+": Detected, "-": Not Detected, "NA":Not Active]

3. X-ray fluorescence spectrum
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4. Statistical error 3 0 [ppm] and Analytical Value(s)*) [ppm]

Lead Mercury Cadmium Chromium Bromine

Pb3c = "NA" Hgdc="NA" CdJ3c="NA" Cr_3c = "NA" Br3c =1
Pb="NA" Hg = "NA" Cd = "NA" Cr = "NA" Br = "ND"

*) Reference value(s) 28 =
“ND”: Not Detected, <3c fag\ }P

SGS Far East Ltd.,Green Testing Center
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